AGENDA - AMENDED
A meeting of the Council of the Corporation
of the Town of Northeastern Manitoulin and the Islands
to be held on Tuesday, March 2, 2021
Electronic Format at 7:00 p.m.

1. Call to Order
2. Approval of Agenda
3. Disclosure of Pecuniary Interest & General Nature Thereof

4. Minutes of Previous Meeting
i.  Confirming By-Law 2021-14

5. Planning Reports
i.  Minor amendment request, Application for Consent — Cyndy Ramage

6. New Business
i.  Water and Sewer Budget

ii.  Annual Sheguiandah Water Treatment Plant Report
iii.  Annual Little Current Water Treatment Plant Report
iv.  Annual Landfill Monitoring Report 2020

v.  Let’s Remember Adam campaign

vi.  Manitoulin Snowdusters — Request for permission
[...]
| This confirmation indicates thet your data has been received by the Minkstry but should nol be Lonstrued as acceptance ol this data
| ¥t difters from that spedfied on the Permi Numbes, assigned to the Permit Holde stated abpve.

Return to Main Page

SECTION 6: CONCLUSION

The Sheguiandah WTP delivers water that, in all its treated and distribution samples, indicates the water to be
free of bacteriological contamination.

Based on information available for the 2020 operating year, the Sheguiandah WTP was able to meet the demand
of water use without exceeding the PTTW or the MDWL.

10|Page



2020 Annual Report
Sheguiandah Water Treatment

List of Acronyms and Definitions

Alkalinity The capacity of water for neutralizing an acid solution

AWQI Adverse Water Quality Incident- when a water sample test result exceeds the Ontario
Drinking Water Quality Standards

Backwash Water pumped backwards to clean filters

BWA Boil Water Advisory; Issued when risk of contamination is possible in drinking water

CFU Colony Forming Units

Chlorine Residual A Jow level of chlorine remaining in water after disinfection occurs

DW Distribution Water

DWA Drinking Water Advisory; Issued when water cannot be consumed by any means

DWWP Drinking Water Works Permit - provides a description of the overall system

E.Coli Bacteria used as indicators to measure the degree of pollution and sanitary quality of
water

GUDI Groundwater Under Direct Influence — Considered to be surface water under O.Reg

170/03

HPC Heterotrophic Plant Count

L/s Litres per Second

m3/d Cubic Metres per Day

MAC Maximum Acceptable Concentration

MDL Minimum Detection Level

MDWL Municipal Drinking Water Licence - relates to the operation and performance

requirements

mg/L Miligrams per Litre

Ministry Ministry of the Environment and Climate Change

MOECC Ministry of the Environment and Climate Change

O.Reg Ontario Regulation

PTTW Permit to Take Water — Permit which allows water taking from groundwater or surface

water

RW Raw Water

TC Total Coliforms

TSS Total Suspended Solids

Turbidity Cloudiness or haziness of water

TW Treated Water

I1|Page



Little Current Water Treatment

Large Municipal Residential Drinking Water System

January 1, 2020 — December 31, 2020

O.Reg 170/03 Schedule 22 Summary Report
O.Reg 170/03 Section 11 Annual Report
&
O.Reg 387/04 Annual Record of Water Taking

Prepared by the Ontario Clean Water Agency
For The Corporation of the Town of Northeastern Manitoulin and the Islands

'\ Ontaric Clean Water Agency

s Agonco Ontorionne Des Eaux




e 2020 Annual Report

Little Current Water Treatment
Drinking-Water System Number: 220002191
Drinking-Waier System Name:  LITTLE CURRENT DRINKING WATER SYSTEM
Drinking-Water System Owner:  The Corporation of the Town of Northeastern Manitoulin and the Islands
Drinking-Water System Category: Large Municipal Residential

SECTION 1: INTRODUCTION

This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 under the Safe
Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario Water Resources Act. The reports
are prepared by the Ontario Clean Water Agency. Acronyms and definitions can be found at the end of the
report.

A copy of the Summary Report must be provided to the members of the municipal council by March 31,
2021.

SECTION 2: REQUIREMENTS OF THE REPORTS

Schedule 22 Report

The report must list the requirements of the Act, the regulations, the system’s approval and any order that the
system failed to meet at any time during the period covered by the report. It must also specify the duration of
the failure, and for each failure referred to, describe the measures that were taken to correct the failure.
For the purpose of enabling the owner of the system to assess the rated capability of their system to meet
existing and future planned water uses, the following information is required to be included in this report:

= A summary of the quantities and flow rates of the water supplied during the period covered by the

report, including monthly average and maximum daily flows.
= A comparison of the summary to the rated capacity and flow rates approved in the systems approval.

Section 11 Report

The annual report must contain the following:

®* A brief description of the drinking water system and a list of chemicals used by the system.

® A description of any major expenses incurred during the period covered by the report to install, repair
or replace required equipment.

= A summary of all adverse water quality incidents (A WQI) reported to the Ministry

= A summary of corrective actions taken in response all AWQIs

* A summary of all test results required under the regulation, under an approval, municipal drinking
water licence or order, including an OWRA order.

= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.

Regulation 387 Report
On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a

Director the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.
2|Page



£

-

2020 Annual Report
Little Current Water Treatment

SECTION 3: SCHEDULE 22 REPORT

Flows - Treated

In accordance with the Municipal Drinking Water License (MDWL), the Little Current WTP shall not be
operated to exceed a maximum daily volume of 3100 m3/d to the distribution system.

The daily treated water maximum flow was 1,386 m3 in October and represents 45% of capacity. In 2020,
the total volume of water sent to the distribution system was 301,695.5 m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum
capacity.

Flows - Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 68.1 L/s and a
maximum daily volume of 3400 m*/d.

The average monthl;z raw water flow for this reporting period was 1,338.12m3/d. The maximum daily
flow was 3,242.8 m"/d representing 95% of water taking limits. In 2020. the total volume of water taken
from the environment was 489,750.1 m3

The quantity of raw water taken did net exceed the limits stipulated within the PTTW.

RAW WATER FLOW DATA - TOTAL ALL SOURCES
Total Average Flow l Maximum [ Maximum | Limits ”
Monthly Flow Flow Flow Rate [ [/ m/d
Month (m3) (ma/d) ’ (m3d) | @S | @PTTW) | (PTTW)
Il January | 31,2993 | 1,00965 | 13086 | 40.76 | 681 | 3400 ||
|| February | 30,8396 | 1,06343 | 15076 |  41.01 | 681 [ 3400 ]
[ March | 333351 | 107533 | 14834 [ 4106 | 681 | 3400 ||
[ Aprii | 302011 [ 1,006.7 | 1,702.8 | 4252 | 681 [ 3400 ]
I May | 342094 | 1,10353 | 15342 | 41.96 | 68.1 | 3400 ||
| June | 43,736 | 1,457.87 | 23135 | 4124 | 681 [ 3400 ] |
[l Juy | 587975 | 1896.69 [ 26214 | 40.9 | 681 [ 3400 ]
| Auvgust | 53,1577 [ 171476 | 2,486 | 4094 | 681 | 3400 |]
[| September | 48,1295 | 160432 | 2,167 | 4037 | 681 | 3400 ||
Il October | 442017 | 142586 | 1,853 | 3429 | 68.1 | 3400 ]
|| November | 394568 | 131523 | 1,881 | 3519 | 681 [ 3400 1]
|| December | 42,3864 |  1,367.3 | 32428 | 4035 | 681 | 3400 ]
[ Totat | 4897501 | [ l | [ |
” Average l [ 1,338.12 | [ | | ]I
| Maximum | [ | 32428 | 4252 | 681 | 3400 |

3|Page



2020 Annual Report
Little Current Water Treatment

Raw Flow Rate (L/s)

Little C

urrent WTP Raw Flow Rates

80
70 +
60
50
40 -
30 -
20
10 +

L L |

X

oV
ray

X
b 4

Jan

Feb Mar Apr

C—IMaximum

L J : i 4 ) I - |
f

May Jun Jul Aug Sep Oct Nov Dec
Month

—¢—PTTW Limits

Raw Flow Rate (m3/d)

4000

3500 -

3000

2500 +

2000
1500

1000
500 A

Little Current WTP Raw Flow Data

! ] | L L Il

Jan Feb Mar Apr

May Jun Jul Aug Sep Oct Nov Dec

Month

—Maximum

—=m==Average —+— PTTW Limits

4|Page




Annual Raw Water Review

2020 Annual Report
Little Current Water Treatment

Raw Water | Total Taking | Average Day Max Day Max Day % of PTTW allowable
Taking m3/d m3/d m3/d 3400 m3/d

2020 489,750.1 1,338.12 3,242.8 95%

2019 650,562.5 1,782.36 3,118.2 91.7%

2018 805,980.2 2,208.16 4,032.1 118.6 %

2017 754,481 2,067.07 4,551.5 133.9%

2016 592,593 1,619.1 3125 91.1%

2015 702,275 1,924.04 3213 94.5 %

System Failures and Corrective Actions

The following sampling error occurred during 2020.

The December total suspended solids sampling of the membrane reject water was not conducted.

The latest inspection of the drinking water facility took place on October 2, 2019. The inspection report has
not been received. The facility scored 16/502 providing a rating of 96.81%.

AWQISs reported to the Ministry

Incident
Date

Parameter

Result

Unit of
Measure

Corrective Action

Corrective
Action Date

06-May-20

TC 1

cfu/100ml

AWQI#149955 for TC countof 1 on a
treated water sample. Two sets of
three bacti samples were collected and
all results were non-detect.

11-May-20

04-Dec-20

Pressure 0

psi

AWQI#153178 for loss of pressure to
repair a water main break. After
repair was completed the system was
flushed and two sets of bacti samples
were collected 24hrs apart.

06-Dec-20

SECTION 4: SECTION 11 REPORT

Information to be provided

Population Served 1700

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on Yes

the Internet?

ocation where Summary Report requ:rezdzuxﬁ;ag 3v§?§15l| 70/03 Schedule Town of Little Current, Municipal

e for inspection.

5|Page




~~ 2020 Annual Report
Little Current Water Treatment
Office

14 Walter Street E
Little Current, Ontario POP 1K0

Number of Designated Facilities served: ¢

Did you provide a copy of your annual report to all Designated Facilities NA
you serve!

Number of Interested Authorities you report to: ¢

Did you provide a copy of your annual report to all Interested Authorities
you report to for each Designated Facility? NA

List all Drinking-Water Systems (if any), and their DWS Number which

receive all of their drinking water from your system: NA

Did you provide a copy of your annual report to all Drinking-VWater
System owners that are connected to you and to whom you provide all of N/4
its drinking water?

Indicate how you notified system users that your annual report is Public access/notice via the web -
avai[able, and is free of Chal’ge. & via Government Oﬂ}('e

Indicate if you notified system users that your annual report is available

and is free of charge using an alternate method Yes

Facility Description

The Little Current Water treatment facility consists of a low lift pumping station with three submersible
pumps. The low lift pumping station includes a zebra mussel control system utilizing sodium hypochlorite.

Treatment consists of membrane filtration which is comprised of two concrete tanks, each tank with six
ultrafiltration units. The rated capacity is 35.9 L/s into the treatment system. Each unit contains 12 modules
each module has a filtering area of 23.23 m2. There are three permeate pumps used to push the water to the
chlorine contact chamber. The contact chamber maintains a constant volume of 162 m3. Following the
chlorine contact chamber there are two clear wells, each having a storage volume of 749.8 m3. The high lift
pumping consists of four centrifugal high lift pumps, with two pumps having a capacity of 57.87 L/s and two
pumps having a capacity of 28.94 L/s. The process back pulse & reject water from the plant is de-chlorinated
and discharged back to the North Channel.

Wastewater from membrane cleaning is neutralized and discharged to the sanitary sewer system.

Chemicals Used
Sodium Hypochlorite 12% Disinfection
Calcium Thiosulphate Dechlorination of reject water & wastewater
Caustic Soda Neutralizing membrane wastewater
Citric Acid Membrane cleaning
Significant Expenses

Significant expenses incurred to
[X] Install required equipment
[1 Repair required equipment
[ Replace required equipment

6|Page




N~ 2020 Annual Report
Little Current Water Treatment
Work Completion | Comment
Order | Date
1664584 | 20-Aug-20 | Purchased and installed air release valve on permeate line.

Adverse Water Quality Incidents

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking-
Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre

Incident Unit of . Corrective
Parameter | Result Comment / Corrective Action Action
Date Measure Date
AWQI#149955 for TC count of 1 on
cfu/100 | a treated water sample. Two sets of | 11-May-
06-May-20 | TC 1 ml three bacti samples \[r)vere collected 20 g
and all results were non-detect.
AWQI#153178 for loss of pressure
to repair a water main break. After
04-Dec-20 | Pressure 0 psi repair was completed the system 06-Dec-20
was flushed and two sets of bacti
samples were collected 24hrs apart.
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03.
Range of Total
No. of Coliform Number of Range of HPC
Samples Range of E.Coli Results HPC Results
Collected Min# | Max# | Min# | Max # Samples | Collected | Min #
Raw Water 53 0 5 0 21 n/a n/a n/a
Treated Water 53 0 0 0 1 53 0 14
Distribution 164 0 0 0 0 53 0 109 |
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03
No. of .
Samples Range of Results I:/JI::Itssu(:i
Collected | Minimum | Maximum
Turbidity — Filter 1 8760 0.029 0.433 (NTU)
Turbidity — Filter 2 8760 0.032 0.9 (NTU)
Free Chlorine Residual — TW 8760 0.488 4.55 (mg/L)
Free Chlorine Residual, Distribution Location 1 104 0.59 1.89 (mg/L)
Free Chlorine Residual, Distribution Location 2 104 0.68 1.90 (mg/L)
Free Chlorine Residual, Distribution Location 3 104 0.75 1.78 (mg/L)
Free Chlorine Residual, Distribution Location 4 52 0.64 1.48 (mg/L)

7|Page




2020 Annual Report
Little Current Water Treatment

Summary of additional testing and sampling carried out in accordance with the requirement of
an approval, order or other legal instrument.

Date of legal . Month Da; Unit of
instrumengt issued Farameter and Hmits Sampled Samp){ed Result Measure
Membrane Reject Jan 27 <2 mg/L
197-101 Water Feb 24 <2 mg/L
Total Suspended Solids Mar 23 <2 mg/L
March 11, 2011 Apr 27 <2 mg/L
25 mg/L May 25 <2 | mglL
Renewed on Jun 22 <D mg/L
March 8, 2016 Tul 27 2 mg/L
Aug 25 2 mg/L
Sep 28 <2 mg/L
Oct 26 <2 mg/L
Nov 23 2 mg/L
Dec N/A N/A | mg/l
Annual Average 2 mg/L

Summary of Inorganic parameters tested during this reporting period or the most recent
sample results

Sample Date Sample No. of Exceedances
TREATED WATER | (yyyy/mm/dd) Result MAC MAC ] 12 MAC
Antimony: Sb (ug/L) - TW 2020/01/20 0.14 6.0 No No
Arsenic: As (ug/l.) - TW 2020/01/20 0.3 25.0 No No
Barium: Ba (ug/L) - TW 2020/01/20 10.8 1000.0 No No
Boron: B (ug/L) - TW 2020/01/20 9.0 5000.0 No No
Cadmium: Cd (ug/L) - TW 2020/01/20 <MDL 0.003 5.0 No No
Chromium: Cr (ug/L) - TW 2020/01/20 0.14 50.0 No No
Mercury: Hg (ug/L) - TW 2020/01/20 <MDL 0.01 1.0 No No
Selenium: Se (ug/L) - TW 2020/01/20 0.08 10.0 No No
Uranium: U (ug/L) - TW 2020/01/20 0.155 20.0 No No
Sample Date Sample No. of Exceedances
TREATED WATER | (yyyy/mm/dd) Result MAC MAC J 12 MAC
Fluoride (mg/L)-TW 2017/01/26 0.08 1.5 No No
Nitrite (mg/L) - TW 2020/01/20 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2020/04/20 <MDL 0.003 1.0 No No
Nitrite (ng/L) - TW 2020/07/20 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2020/10/19 <MDL 0.003 1.0 No No
Nitrate (mg/L) - TW 2020/01/20 0.199 10.0 No No
Nitrate (mg/L) - TW 2020/04/20 0.194 10.0 No No
Nitrate (mg/L) - TW 2020/07/20 0.16 10.0 No No
Nitrate (mg/L) - TW 2020/10/19 0.155 10.0 No No
Sodium: Na (mg/L) - TW 2017/01/26 6.59 20%* No No




N\

R tt*

- e

2020 Annual Report

Summary of Lead testing under Schedule 15.1 during this reporting period

Little Current Water Treatment

Location Type No. of Range of Results MAC Number of
Samples | Minimum | Maximum | (ug/L) Exceedances
Distribution - Lead Results (ug/L) 2 0.1 0.1 10 0
Distribution - Alkalinity (mg/L) 4 66 70 N/A N/A
Distribution - pH In-House 4 8.19 8.32 N/A N/A

Summary of Organic parameters sampled during this reporting period or the most recent

results
Sample Number of